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Ozbay is Guvenligi Malz.San.ve Tic. Ltd. Sti,
Tersane Cad. 1 138 Karakoy, lstanbul, Turkey

Fuzhou Jinlite Garments Co,, Ltd
4th Floor, Building 07, No. 76 Xiao Hou Shan, Yuan Feng
Road, Gaoxin Industrial Park, Nan Yu Town, Fuzhou,
Fujian, China (350109)

LECF100364635 (Extension to Certificate F100360582)

23 August 2016

10 September 2020

Vento PR-03 HiVis Parka with storm flap and zip
fastening

High Visibility Parka in compliance with EN ISO
20471:2013 with Class 3 Minimum areas of yellow or
orange background material and retroreflective tape.
Retroreflective tape - Two bands encircling the torso and
two bands encircling each arm.

Also in compliance with EN 343:2003+A1 2OO7

Class 1 for water penetration
Class 1 for water vapour resistance
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Certificate No.
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Test Reooft
Tesb Conducted (As Requested By The Applicant)

Number: GZHT90530B54

Intertek Testing Seryices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Tel: +86 2082139001 Fax +86 20 8208 9909 Postcode:510663
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Test Report
Tests Conducted (As Requested By The Applicant)

Design and Ergonomic (ISO 13688:2013, 4,3 & Annex C) (Cont)

2. Ergonomic (ISO 13688:2013, Annex C)

Ergonomic Features of Protective clothing (practical pedormance Tests) Pass Fail Not
know NiA

a) rs Ine Hrorecttve utomtng Free From Any sharp or Hard Edges, protruding
wire Ends, Rough sufaces or other Iteins on'The Inner oiouter surfad

, . of rhe clothing That Are Likelv To cause Harm To The User or others?

X

rs It possrDte lo put on Anct rake off The protective clothing without
.?iflc,tlV? (9onsiderThe EaT Of pufting on And Removing ine cbthing
with or without Assi5tance As Is Appropriate ForThe rvp6 or clothina)-

o) X

{s t.Lq ctothlng Too nght For comfort? Deep Breathing Is Not Restricted
And There Is No Blood Flow Restriction Anywhen Z - X

Is I ne qothing 
Qe5igned At Armholes & Crutch Etc? So fheyTre Not

Proportioned And Positioned?
X

c) Lan I ne ulosures, Adjuster Anct Restraint systems Be operated without
Difficutty?

X

o) Lfoes I ne prorecnve ctothing cover The Body Areas Intended To Be
Protected Andls Coverage Maintained Durinq Movements?

X

!s Tle Qoygrage Of Any Specified Protection Zones By Protective Materials
Or Special Constructions Adequate? X
ls.uoverage Maintained During Movements As Extreme As It Is AnticiFeted-
A User Would Make?

X

e) Can The Followlng Movements Be Carried out ffi X
Standinq, sin XRaisingBothHanffi X
Bending Over & picking Up A Smail Object SuahTaTTencip- X

ls In-e utoJnrng Designed_so That rhe Arms & Legs Are Not roo Long To
Interfere With Hand And Foot Movements?

X

There Are No Points At Which Unexpected
Up Between Or Within The Components Of

X

f) Is Tfrc Protective Clothing Compatible W X
rs r ne Hrorecrve utomtng I nat ls Normally worn As part of An Ensemble

he Rest Of The Ensemble? X
(Jn other Items of PPE such As Gloves And Boob Be put on & Removed
Without Difficulty?

X

Remark # = l,lotKnow

Compliance: The Submitted Sample MEETS The Requiremenb Of EN ISO 13688:2013 Clause 4.0 For Design, & Ergonomic Features

Number: G2HT90530854

trilvttttauvtt dtu III anotacceptaduty ot
dient ircofar as is ot

Intertet Testing Services Shenzhen Limited, Guangy'rou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Get<td Guangzhou.
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Test Report
Tests Conducted (As Requested By The Applicant)
B Design and Ergonomic (ISO 13688:2013, 4.3 & Annex C)

1. Design (ISO 13688:2013,4.3)

Number: G2HT90530854

Pass Fail N/A
Position On User.Remain During Full Range Of Movements X

Adequate Range Of Size

Does Design Of Protective Clothing Ensure That No Parts Of Body Get Uncovered By
Expected Movements Of The Wearer If This Is Defined In The Specific Standard? X

Can The Garment Be Put On And Taken Off Easily, Are Arm And Knee Bending
Movements Possible And Unprotected Body Areas Do Not Appear During Movements? X

Is There An Adeouate Overlao Of Jac*et And Trousers? X
Is Manufactdrer's InformaUon Adequate To Explain The Correct Usage Of The
Protective Clothing?

Does Protective Clothing Design Take Into Acmunt Other Items Of Protective Clothing
Or Equipment Which Must Be Worn To Form An Overall Protective Ensemble? X

Strength As Per Specific Standard? 4f

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i,ttx'i+tr8fi^fF4€FRAfl l- i'ilAa\A
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Tel: +86 20 8213 9W1 Fax +86 20 8208 9909 Postcode: 510663

RW / mikaliang Page 6 Of 8



gltAs iL82?€,

Number: G2HT90530854Test Repoft
Tests Conducted (As Requested By The Applicant)

Design (EN ISO 2047L:2013, 4.1 & 4,2) (Cont)

5. Garment Covering tegs (EN I9 2047L:2013, Clawe 4.2.3)

Are Any Gaps (For Fastness And Seams) In The Lengthwise Continuity Of Each Band
Of Retroreflective Or Combined Peformance Material Less Than 50 Mm When
Measured ParallelTo The Direction Of The Band?

X

6. Garment Covering Torco And Legs (EN ISO 2047tt20L3, Clause 4.2.4)

Reguircment Yes No N/A
Does The Backqround Material Encircle The Leqs? X
Is The Minimum Width (Height) Of The Background Material Greater Than 50 Mm? X
Is The Minimum Width Of The Retroreflective Material Greater Than 50 Mm? X

Does The Garment Have.Two Or More Bands Of Retroreflective Material Encircling
Each Leq At Least 50 Mm Apart? X

IsThe Maximum Inclination Of The Bands + 20" To The Horizontal? X
Is The Bottom Of The Lower Torso At Least 50mm From The Bottom Edge Of The
Garment? X

Requirement Yes No N/A
Does The Background Material Encirde The Torso And Leqs? X
Is The Minimum Width (Heiqht) Of The Backqround Material Greater Than 50 Mm? x
Is The Minimum Width Of The Retroreflective Material Greater Than 50 Mm? X

HaveThe RequirementOf 4.2.1 And 4.2.3 Been X

7. Garment Covering Tonso, Arms And legs (EN ISO 2047L:2013, Clause 4.2.5)

Requirement Yes No N/A
Does The Background Material Encirde The Torso, The Sleeves And Leqs? X
Is The Minimum Width (Heiqht) Of The Backqround Material Greater Than 50 Mm? X
Is The Minimum Width Of The Retroreflective Material Greater Than 50 Mm? X

Have The Of 4.2.2 And 4.2.3 Been

Complianoe: The Submitted Sample MEETS The Design Requircments (Oass 3) Of EN I9 2M7L:20L3
Clause 4.0.

Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

ifr , I I x'i+ E€ +i^f R*A FE A a l- til ri A -"1
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Tel: +86 2082139ffi1 Fax +86 20 8208 9909 Postcode: 510663
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Test RepoftTest Repoft Number:
Tests Conducted (As Requested By The Applicant)

Design (EN ISO 2047t:20L3, 4.1 & 4.2) (Cont)

4. Garment Covering Only The Torso And Arms (EN ISO 20471:2013, Clause 4.2.2)

If A Sleeve Blocls A Clear View Of A Two Horizontal BaMs, Is The Sleeve Encircled By
Two Rehoreflective Bands At Least 50 Mm Apart?

x

Is The Lower Band At Least 50 Mm Above The Sleeve Edqe? X

Are Any Gaps (For Fastening And Seams) In The Longwise Continuity Of Each Band Of
Retroreflective Or Combined Peformance Material Less Than 50 Mm When Measured
ParallelTo The Direction Of The Band?

X

Is Th€ Total Of Such Gaps Less Than 100 Mm In Any One Band Around The Torso? X

Requircment Yes No N/A
Is The Minimum Width (Height) Of The Background Material Greater Than 50 Mm? X
Is The Minimum Width Of The Retroreflective Material Greater Than 50 Mm? X

Does The Garnrent Have One Or Nlnre Bands Of Retroreflective Material Encircling The
Torso? X

Is The Maximum Inclination Of The Bands + 20" To The Horizontal? X
Are There Bands Of Retroreflective Material Joining The Torso Band From The Front
To The Back Over Each Shoulder? X

Is The Bottom Of The Lower Torso Band At Least 50 Mm From The Bottom Edge Of
The Garment? X

If There Are More Than One Horizontal Band Are The Bands More Than 50 Mm Apart? X

If A Sleeve Blocks A Clear View Of A Horizontal Band, Is The Sleeve Encircled By A
Retroreflective Band? X

Is The Garment Has Long Sleeves (1/1 Arm) The Lower Band At Least 50 mm Above,
Is The Sleeve Encircled By Two Bands Of Retroreflective Material At Least 50 mm
Apart?

X

Intertek Teeting Seryices Shenzhen Umited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Test Reooft
Tests Conducted (As Requested By The Applicant)

Design (EN ISO 2047t:2013, 4.t &.4.2) (Cont)

Number:

2. Gannent Covering Only The Torso (EN ISO 20471:2013, CXause 4.2.t)

3. Albmatvdy

Are fabards Gonstructed So That A Person For The Size For Which They Are Designed
can wear The Tabard so That Any Gaps At rhe sides Are Not Great rhan 50 Mm
llorizontally?

X

Intertek Testing Services Shenzhen Limited, Guangdrou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou-

#rr I X,i+trEt #^nF.+H W.^A f rl,.i" 

^ 
a

f N4.##*rr nAt;I +ffiYffifr| 7 EZ - E ffi
Tel: +86 2082139001 Fax +86 20 8208 9909 Postcode: 510663

Requirement Yes No N/A
Does The Background Material Encircle The Torso? X
Is The Minimum wdth (Height) of The Background Material Greater Than 50 Mm? X
Is The Minimum width oJThe Retroreflective Material Greater Than 50 Mm? X

Does The Garnrent Have One Or MorE Bands Of Retroreflective Material Encircling The
Torso? X

Is The Maximum Inclination Of The Bands + 20" To The Horizontal? X
Are There Bands Of Retroreflective Material Joining The Torco Band From The Front
To The Back Over Each Shoulder? X

Is The Bottom of rhe LowerTorco Band At Least 50 Mm From The Bottom Edge of
The Garment? X

If There Are More Than One Horizontal Band Are The Bands More Than 50 Mm Aoart? X

Does The Garment Have Two Bands Of Retroreflective Material Encirclinq The Torso? X
Are The Bands Great Than 50 Mm Apart? X
Is The Maximum Inclination Of The Bands + 20" To The Horizontal? X
Is The Bottom of The Lower Torso Band At Least 50 Mm From The Bottom Edge of
The Garment? X

Are Any Gaps (For Fastening And Seams) In The Lengthwise Continuity Of Each Band
Of Retroreflective Or Combined Performance Material Less Than 50 When Measured
ParallelTo The Direction Of The Band?
Is The Tobl of such QqplLeq; Than 100 Mm In Any one Band Around rhe Torso?

RW / mikaliang Page 3 Of 8



Number: GZHT90530B54Test Reooft
Tesb Conducted (As Requested By The Applicant)

A Design (EN ISO 2O471:20L3,4.1&.4.2)

1. Type and Class (EN ISO 2047I:2013. Clause 4.1)

Background Area =
Retroreflective Area =

1.1950 m2

0.20110 mz

Equafs EN ISO 2M7L:20L3 Class - 3

Minimum Required Areas (XVisible Material
Material Class 3 Garments Class 2 Garments Class 1 Garments

Backqround Material 0.80 mz 0,50 m' 0.14 m'
Retrorefl ective Material 0.20 m' 0.13 m' 0.10 m'
Combined Peformance Material n.a. n.a. 0.20 m'

[ote: The Garrnent Shall Comprise The Required Areas Of Background Matedal And Retroreflective Mate]ial Or
Alternatively Shall Comprise The Required Areas Of Combined Pefornrane Mabrial.
The Oothinq Class Is Determined Bv The Lowest Area Of Visible Nlaterial.

Requirement Yes No N/A
If The Garment Is Class 3 Does It Cover The Torso And A Minimum Of Either Sleeves
With Reflective Bands Or FullTrouser Leqs Wth Reflective Bands. If Not Both?

X

If Garment Is Part Of An Ensemble What Item Must It Be Wom Wth? X
What Class Does The Ensemble Meet? X
Is At Least 50 * 10o/o Of The Minimum Area Of Visible Background Material On The
Front Part Of The Garment?

X

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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cNAS 1C220

Test Reooft

Applicant:

Number: G2HT90530854

Date: Jul 27,20L5FUZHOU JINUTE GARMENTS CO LTD
3RD FLOOR GJ-l E&D GROUP INDUSTRIAL ZONE

QIAN ROAD FUWAN INDUSTRIAL GARDEN
CANGSHAN FUZHOU FUJIAN
CHINA
Attn: IVY ZHUANG

Sample Description:
One (1) pieces of submitted sample said to be High Visibility warning clothing for professional use in Fluorescent
Orange-Red,

Standard
Size (s) Range
Garment
Construction
Classifications Claimed
Background Fabric
Retrorefl ective Material
Lining
Collar
Ribbing/Cuffs
Binding
Non-Fluorescent Material
Zipper
Vendor
Manufacturer
Country Of Original
Date Received/Date Test Started
Date Final Information Confirmed: --

EN ISO 2047L:20L3
S-3XL
Fabric Garment
1PC
Class 2
100o/o polyester 170Tlpvc coating
Silver 5CM wide, polyester backed
1B0T polyester taffeta
Same as background fabric
Same as background fabric
NiA
PU leather Buttons
#5 vislon zippr, open end
FuZhou Jinlite Garments Co.,Ltd
FuZhou Jinlite Garments Co.,Ltd
China
Jun, 30, 2015

Test Result Please Refer To Attached Page(S).

Should you havb any query on this report, you may contact at :,:1:1t,;"!:ffj31iit,:-:,1.
Authorized By:
For InteftekTesting Services Shenzhen Ltd.
Guangzhou Branch

.X-]o".**"r 
d

I

Huang Ning, Andy
Assistant General Manager

ililtilt til ililtil ]ilil il flil t]] ]ililil1ilil ilr ]til ril iltl

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Number:

iES.l'l.rN€
C,}tAS LE22G

G2HT90525435Test Repoft
Tesb Conducted (As Requested By The Applicant)

G2HT90525435

BA
;*
E

J_*
*Y

KL

* -, i^:r-: , .

':. '

'1,l:::^;r: !: ,t:r,:

ioN

,;-;*;t:b,-.*'-" '

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Tel: +86 20 82139001 Fax: +86 20 8208 9909 Postcode: 510663
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Test Report
Tesb Conducted (As Requested By The Applicant)

Nickel Release fur Dircct Prolonged Skin @ntact Pncducts: (ConD

Number: G2HT90525435

Tested Components:

(l) Silver Color Metal Wth Florescent Yellow Coating (Zipper Puller & Tipper Slider & Zippr Head Of Sample K),
(2) Silver Color Metal Wth Florescent Orange Coating (Zipper Puller & Tipper Slider & Tipper Head Of Sample L).
(3) Black Metal (Button Of Sample I).
(4) Pitch Black Metal (Cap Of Rivet Of Sample N).

C.onclusion :

Standard
Regulation (EC) No.1907/2006 Annex )CI Item 27 and its
Amendment No. 552/2009 (Formerly Known as Dircctive
e4l27lEC)

This repoft is made solely on the bais of your irctuctiorv atd/or information ard maten'als supplid by you. It is not intendd to be a
r&ommendatton for any parttcular cource of action. Intstek dos not accept a duty of care or any otht raponsibility to any psson other than
the Client in resprt of this reprt and only accep6 liability to the Client insofar as is expresly contained in the terms and conditions goveming
Intertek's prouision of seruices to you. Intertek maks no wananties or Feprnentations either express or implid with rspect to this report save
as prouidd for in those Erms and conditions. We have aimd to conduct the Review on a diligent and careful basis and we do not accept any
liability to you for any las aising out of or in connxtion with this report, in contact, tort, by statute or otherwise. except in the event of our
gross nqligence or wilful miscondud.

Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i^rr t7(i+trE&^EE+€ FRAf, r iilaaa
r'N4## ft ts.El4+ffipffiW 7 EZ-: E ffi

Tel: +86 2082139001 Fax +86 20 8208 9909 Postcode: 510663

Result
Pass
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Test Reooft
Tests Conducted (As Requested By The Applicant)

Nickel Release For Direct Prolonged Skin Contact Products: (ConQ

Number: G2HT90525435

With referene to EN12472: 2005 + A1:
Tested Trial Sample=Arca

Comoonent (cm')

2009 and EN1811: 2011.
Volume Of Test

Solntion
(mD
4.7
4.7
4.7

(1) 1

2
3

4.7
4.7
4.7

Result
(uglcmzlweek)

<0.05
<0.05
<0.05

<0.05
<0.05
<0.05

<0.05
<0.05
<0.05

<0.05
<0.05
<0.05

Requirement
(pglcm2/week)

Tested
Component

(2)

Tested
Component

(3)

Tested
Component

(4)

Volume Of Test
Solution

(ml)
4.7
4.7
4.7

Volurne Of Test
Solution

(ml)
3.0
3.0
3.0

Volume Of Test

. Solution
(ml)
2.5
2.5
2.5

Trial Sample Area
(cm')

r 4.7
2 4.7
3 4.7

Trial Sample Area
(cm')

1 3.0
2 3.0
3 3.0

Trial Samole Area
(cm')

Result Reouirement

ftrglcm2/week) (pglcm2lweek)

0.5
0.5
0.5

0.5
0.5
0.5

Result Requirement

ftrg/cm?week) (gglcm2/week)

0.5
0.5
0.5

0.5
0.5
0.5

1

2
3

Result Requirement

ftrg/cm2lweek) GglcmTweek)

2.5
2.5
2.5

limit = 0,05 Lrg/cm2/weekRemark : Detection

Remark Per Applicant's Information ,Zipper Puller And Zippr Slider And Zipper Head Of Sample K Are Same
Material With Same Prcduction Process ,And So Tested As Orre Sample.
I

Per Applicanfs Information ,Zippr Puller And ApWr Slider And Zippr Head Of Sample L Arc Same
MaterialWith Same Production Proes,And So Tested As One Sample.

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 51 0663
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Tests Conducted (As Requested By The Applicant)

2 Dimensional Change Due To Cleaning (Washing) (ISO 13688:2013, 5.3 &

Number: G2HT90525435

ISO 6330:2012 & ISO 5077:2007)

REuirement Pass / Fail

x pass

Pass

REuirement Pass / Fail

x pass

Pass

After Five Washing
Length
width

After Five Washino
Length
width

Tested Trial
C.omponent

(3) 1

2
3

(4) 1

2
3

(c)

-0.60/o

'0.3o/o

(M)

-0.3o/o

-0.60/o

Remark : (+) Means Extension And O Means Shrinkage
* 

= 
The Dimensional Change Of Knitted Material Shall Not Exceed * 5 o/o In Both Length And Width.

Nickel Release For Direct Prolonged Skin Contact Products:
With reference to EN1811: 2011 ,

Samole Area
(crn')

3.0
3.0
3.0

2.5
2.5
2.5

Volunre Of Test
Solution

(ml)
3.0
3.0
3.0

Result
(pglcmz/week)

<0,05
<0.05
<0.05

<0.05
<0.05
<0.05

0.5
0.5
0.5

2.5
2.5
2.5

Remark : Detection limit = 0,05 Ug/cm2/week

Test Reooft

Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Test Repoft
Tesb Conducted (As Requested By The Applicant)

Number:

Colour Performance (EN ISO 2047L:20 5.1 & 5.2 & 7.5,1 & CIE 15:2004

Colour Pre-Condition
unromauclty
Coordinates

Lumrnance
Factor
F t'n

Rmuirement Pass / Fail

X v
(A)

Fluorescent
Yellow

As Received 0.365 o.542 o.95 x Fail
After Xenon Test (#) 0.365 o.537 0.90 * Fail

After 5 cleaninq cvcles o.364 o.542 o.9s t( Fail

Colour Pre-Condit'ron
ChromaUcity
Coordinates

Lumrnance
Factor
F t'n

Reouirement Pass / Fail

X v
(ts)

Fluorescent
Oranoe-red

As Received 0.588 0,358 0.44 x Pass
After Xenon Test (#) 0.555 0.365 0.46 x Pass

After 5 cleanino cvcles 0.589 0.3s8 0.45 * Pass

Remark: x

#= Xenon Test Based On ISO 105-802: 1994, Method 3. Exposure Continues UntilThe Blue Scale Control
Standard Number 5 Has Changed To Grade 3 Of The Grey Scale For Red And Orange-Red Materials And For
Yellow Materials The Blue Scale C.ontrol Standard Number 4 Has Changed To Grade 4 Of The Grey Scale
According To ISO 105-402.

NOTE:
Four Measurements Are Carried Out In Four Perpendianlar Directions.
For Orientation-Sensitive Material, Measuring The Two Rotation Angles O"And 90o, Repoft The Mean Value.

lntertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

wrr tXi+EE&tER4A FEAA r iil AA A
f N4.#.# rffrtrt++ffiXtffiE+7 ZZ=Effi

Tef: +86 2082139001 Fax +8620 8208 9909 Postcode: 510663

Colour ChromaticiW Coordinates Minimum Luminance Factor B r,,ri.

Fluorescent
Yellow

X Y

0.70
0,387
0.356
0.398
0..+60

0,610
0.494
0.452
0.540

Fluorescent
Orange-Red

0.610
0.535
0.570
0.655

0.390
0.375
0.340
0.345

0.40

PL / mikaliang Page 3 Of 7



Test Reooft Number:

Garment
Construction
Classifi cations Claimed
Background Fabric
Retroreflective Material
Lining
Collar
Ribbing/Cuffs
Binding
Non-Fluorescent Material
Zipper
Vendor
Manufacturer
Country Of Original

Fabric Garment
1PC
Class 2
100o/o Polyester 170T/PVC coating
Silver 5 cm wide, polyester backed
180T polyester taffeta
Same as background fabric
Same as background fabric
N/A
PU leather buttions
#5 vislon zipper, open end
Fuzhou Jinlite Garments Co., Ltd
Fuzhou Jinlite Garments Co., Ltd
China
May 27,20L5Date Received/Date Test Started

Date Final Information Confi rmed : Jun 11,2015

Test Result Please Refer To Attached Page(S).

Should you have any query on this repo( you may contatt at

Authorized By:

For Inteftek Testing Services Shenzhen Ltd.
Guangzhou Branch

I

Huang Ning, Andy
Assistant General Manager

'3'. I ' ilf: .ll I

llllllllllllllllllllllllllllllllllllilllllllllllllllllllllllllllll eaoe z or 7

lntertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

W\7..f+ffiis'Fr*Eft +HFRA-'If ,nrlA-'l
r jt14*#*)T fra H+ffiwffiE& 7 EZ- E ffi

Tel: +86 20 8213 9@1 Fax: +86 20 8208 9909 Postcode: 510663
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Test Reooft

Applicant:

.J::Ttf.,
Number: G2HT90525435

Date: Jun 19,2015FUZHOU JINLITE GARMENTS CO LTD
3RD FLOOR GJ-l E&D GROUP INDUSTRIAL ZONE

QIAN ROAD FUWAN INDUSTRIAL GARDEN
CANGSHAN FUZHOU FUJIAN
CHINA
Attn: IVY ZHUANG

Sample Description:
Four(14) groups of submitted sample said to be:
(A) One (1) piece of Florescent Yellow color 100o/o polyester 170T with PVC coating background/collar material
(B) One (1) piece of Florescent Orange-Red color 100o/o polyester 170T with PVC coaUng background/collar
material
(C) One (1) piece of Florescent Yellow !B0T polyester taffeta lining material
(D) One (1) piece of Black PU material
(E) Six (6) pieces of Florescent Yellow #5 vislon zipper fabric
(F) Six (6) pieces of Florescent Orange-Red #5 vislon zipper fabric
(G) Three (3) pieces of Florescent Yellow polyester string
(H) Three (3) pieces of Florescent Orange-Red polyester string
(I) Several of black Copper button material
(J) One (1) piece of Sliver 5 cm wide and polyester backed Retroreflective band
(K) Six (6) pieces of Florescent Yellow zipper puller
(L) Six (6) pieces of Florescent Orange-Red zipper puller
(M) One (1) piece of Florescent Orange-Red 180T polyester taffeta lining material
(N) Several of BlaclVGolden Copper button material.
Standard

Size (s) Range

: EN ISO 2047L:2013
ISO 13688:2013

: S-3XL

Authorized By;
For Inteftek Testing Seruices Shenzhen Ltd.
Guangzhou Branch

Huang Ning, Andy
Assistant General Manager

|ilililuililililililill||iltililt]iltlilt ililt ililtltilt tilt ill

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou-

W9rtf,.i# rfiie-+9*Bfr +H FE A A f jil1 r\ a\ A
r NtAfr+* fi F.At4+ffiX?ffit+ 7 EZ_ E ffi,

Tel: +86 20821390o1 Fax +86 20 8208 9909 Postcode:510663
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Test Reooft
Tests Conducted (As Requested By The Applicant)

Number: G2HT90534179

b2rlrgoss4r79

!:it:uq!gr.::!r-.r.r!f

. :r ir;iii$ffi

.i','i r'' '' ' i :

81.,'r":*' '"' ' --- '

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou-

i rlIX,i+tr8fi^EF4€FR AAf ')\+^A
r')114F# Tts.EN+ffiYffiW 7 E7--EI

fel: +86 20 8213 9Co1 Fax +86 20 8208 9909 Postcode: 510663
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Test Reooft
Tesb Conducted (As Requested By The Applicant)

2 Colour Fastness To Perspiration (EN ISO 20471:2013,

Number:

5.3.2 & BS EN ISO 105 E04:2013)

(B)

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4,5
Grade 4.5
Grade 4.5
Grade 4.5

Acid

Grade 4,5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

' Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4,5
Grade 4.5

. Grade 4.5

(c)

Requirement Pass / Fail

Min, Grade 4 Pass

Min. Grade 4 Pass

Reouirement Pass / Fail

Min. Grade 4 Pass

Min. Grade 4 Pass

REuirement Pass / Fail
Min. Grade 4 Pass

3 Colour Fastness to Rubbing (EN ISO 2047L:20L3, 5.3.1 & ISO 105 X12:2@2, dr\ test only)

(B)
Grade 4,5

(c)
Grade 4,5Dry

This repoft is made solely on the basis of your instnrdions and/or information and mateials supplid by you. It is not intendd to be a
rrcommendation for any particular course of ution. Intertd( do6 not ecept a duty of care or any otltt raprcibility to any person otlrcr than
the Client in reprt of this rqort and only accepE liability to the dient ircofar re is arprsly anbind in the tqns and conditiotE goveming
Inteftekb prow'sion of seruics to you. Intdtek maka no warranti6 ar rqrentatiot6 eithu exprx or implid with rspct to this reprt save
as prouidd for in those terms ard arditiorc. We have aimd to condrct the Review on a
liability to you for dny lus arising out of or in cbnnsti"on with this repot, in contact, tott,
gross nqligence or wilful miscondrct

Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science Cig, Getdd Guangzhou.

ffi ,l lxi+EE&f EF*E E 

^A 
r ht,} 

^ar l\ft##^ft ts,E++ +ffiXtffir+ 7 E Z - E ffi
Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Poslcode: 5'10663
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Test Report
Tesb Conducted (As Requested By The Applicant)

\- EA

"3Nfls iLt220

GZ!{T90534t79

1 Colour Performance (EN ISO 2047L:20L3, 5.1 & 5.2 & 7.5.1 & CIE 15:2004)

Remark: x =

#= Xenon Test Based On ISO 105-802: 1994, Method 3. Exposure Gontinues UnUlThe Blue Scale Control
Standard Number 5 Has Changed To Grade 3 Of The Grey Scale For Red And Orange-Red Materials And For
Yellow Materials The Blue Scale Control Standard Number 4 Has Changed To Grade 4 Of The Grey Scale
Acrording To ISO 105-A02.

NOTE:
Four Measurements Are Carried Out In Four Perpendicular Directions.
For Orientbtion-Sensitive Material, Measuring The Two Rotation Angles 0oAnd 90", Repoft The Mean Value.

This test vVas conducted at 3F, HEngyun Building,No.23s Kaifa Avenue, GETDD

Intettek Tesling Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science Cig, Getdd Guangzhou.

wttxf+ ffi-E.&^nft+a pR 

^a 
r N,th 

^ 
a

f N,4## fr''9.trtf9fiKzffiE+7 +Z=Effi
Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663

Number:

Colour Pre-Condition
Chromaticity Coordinates Luminance

Factor

B'in
Reouirement Pass / Fail

X Y

Fluorescent
As Received 0.373 0.540 0.87 * Pass

After Xenon Test
(#)

0.370 0.s38
0.83 x Pass

After 5 cleaning
cvcles

0.373 0.542
0.88 * Pass

Colour ChromaticiW Coordinates Minimum Luminance Factor B r,,l,"

Fluorescent
Yellow

X Y

o.70
0.387
0.3s6
0.398
0.460

0.610
0.494
0.452
0.540

Fluorescent
Orange-Red

0.610
0.535
0.570
0.655

'0.390
0.375
0.340
0.345

0.40

Fluorescent
Red

0.655
0.570
0.595
0.690

0.345
0.340
0.315
0.310

0.25

IP / tiffanydeng Page2Of 4
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FUZHOU JINLTTE GARMENTS CO LTD
3RD FLOOR GJ-l E&D GROUP INDTJSTRIAL ZONE
QIAN ROAD FUWAN INDUSTRIAL GARDEN
CANGSHAN FUZHOU FUJIAN
CHINAAttn: IVY ZHUANG

Number: G21f190534779

Date: Ju\22,2015

Sa
Of Submitted Sample Said To Be:
Of Flqescent Yellow Color 100o/o Polyester 170T With PVC Coating Background/Collar Material
With Textile
r With Textile.

Standard
Size (s) Range
Garment
Construction
Classifications Claimed
Backqround Fabric
Retro-refl ective Materia I

Lininq
CollaF
Ribbino/Cuffs
Bindind.
Non-FFuorescent Material
Tipwr
Vendor
Manufacturer

EN ISO 2047I:2013
S-3XL
Fabric Garment
1PC
Class 2

#5 vislon zi1?er, open end
Fuzhou Jinlite Garments Co., Ltd
Fuzhou Jinlite Garments Co., Ltd
ChinaCountrv Of Oriqinal :

Date R6ceivediDate Test Stafted:
Date Final Information Confi rmed

lul. 11,: Jul.27.
2015
2015

Test Result Please Refer To Attached Page(S),

Snould you nave any query on mE repon, you may contac ?t i.-t*?f r''.r" '.:.L',:r-::ay,:i':

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

c

"o".- 
.rktl..r'a"*.r

'j
+

-r' *r

Huang Ning, Andy
Assistant General Manager

IlillllllllllllillllllllllllllllllllllllilllNlllillllllllilllll 
Pase 1 or 4

Inteftek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i,| IJt,i+E€+n+neqrH PPA.rl l'l'l'l A AE
f N4*tt r+h.Kt\#ffiKtfifiW7 E7--EI

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663

IP / tiffanydeng



Number:

%l$
IFElnF[
EhtrIi
ffijfrl
TEgTN{G
cr.JAS 10220

7869Test Reoort
Tests Conducted (As Requested By The Applicant)

G2HT90547869

F

t

BA
t,
E

*

Kt-

t:c N

lntertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i,| t;t'i+tr€+idfl R4€- pR A -"1 r' /'l'l 
/z|Aal

r )ft24fr 'lt^ft FE t+ +ffi*zffit& 7 E z - E +

Tel: +86 20 8213 9001 Fax. +86 20 8208 9909 Postcode: 51 0663

't..' *r $t I -:-l ..!__

IP / mikaliang Page 6 Of 6
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Test Reooft Number: G2HT90547869
Tests Conducted (As Requested By The Applicant)

2 Water Vapour Resistance (&J (EN 343:2003+Al:2007,5.2 & EN 37092:1994)

Conditioning Atmosphere:

tion: At Least 12 Hours (Specimen ( 5 mm Thick)

Air Temperature: 35 *0. 1C
Relative Humidity: 40 * 3o/o
Air Speed: 1.0+0.1m/S (Hq12or!al Air Flow Over The Suface Of The Fabric)
Temperature Of Hot Plate: 35+0.1C
Orientation Of Test Specimen:
SPecimen Lied Flat Across The Measurement Until With The Side Normally Facing The Human Body Towards
The Measuring Unit.

Test Results
(A)

edmen I 700.26L m-. Pa W( edmen z 700.887 m-.Pa W
c Eomen 3 /uI..tou m-.Pa W

Arithmetic M 700.872 m-.Pa W
Class(x) I

Remark: x =
Water Vapour Resistance P,"t

Class
Class 1 class z class 3

(m-. Hat/ w &t Above 40 1U<R^.SzttJ R"t S Z0
" warnlng: ctass I Ftas A Restflcted wearing llme, see EN 343, Anno< A.

Seam Strength (EN 343:2003+AI:2007,5.6 & ISO 13935-2:2014)

Arithmetic Mean

Remark x = For Material With An

,5t)*
ElongaUon Of More Than 50o/o This Requirement Is Not Applicable.

This report is made solely on the basis of your irstuctiors ard/or information and matuials supph'd by yu. It is not intendd to be a
rsommendation for any prticular coune of xtion. It teftel< do6 not ecept a duty of are or any otltt rgporgibility to any pason other than
the Client in reprt of this report and only accqts fiafifil b the Qient ircofar as is arprwsly cvnbind in the ttms and conditiots gnverning
Intertek's provision of svics to you. Inteftek makes no waranties or repr$entations either acpres or implid wit, r8pect to this reprt save
as providd for in those terms and conditions. We have aimd to conduct the Review on a diligent and careful basis and we do not accept any
liability to you for any loss arising out of or in connstion with this rept, in contract, tort, by statute or othetwise, e)cept in the event of our
gross nqligence or wilful misconduct

Intertek Testing SeMces Shenzhen Umited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

#,| | 

^}+trE#^ 
EF+€ FR Af, t-,h?l A n1

r NaFtr^fr ts,trt+ +ffiVffiW 7 EZ _ E ffi.
Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 51 0663
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Number: G2HT90547869
Tests Conducted (As Requested By The Applicant)

Resistance To Water Penetration (EN 343:2003+A1:2007, 5.1 & BS EN 20811-1992(1996), The Rate Of Increase
Of Water Pressure: (980+50) Palmin) (Cont)

Pretreatment Result (#) Requirement I Class
Class 1 Class Z Class 3

As Received

spec|men I:
Specimen 2:
Specimen 3:
Specimen 4:
Specimen 5:
The Lowest(#2):

>UKPA
>8kPa
>8kPa
>8kPa
>BkPa
>8kPa

28kPa NA NA 1

The Seams As Received

specrmen r: > rJ KPa
Specimen 2: > 13 kPa
Specimen 3: > 13 kPa
Specimen 4: > 13 kPa
Specimen 5: > 13 kPa
The Lowest(#2): > 13 kPa

>8kPa z8kPa 2 13 kPa 3

After Washing, NA >8kPa 2 13 kPa 3

After Abrasion NA z8kPa > 13 kPa 3

After Repeated Flexing NA >8kPa 2 13 kPa

After FuelAnd Oil NA >8kPa > 13 kPa 3

overall class for Resistanoe To water Penetration

Remark: fi=

#!=

#2=

NA=

The Lowest Single Value In Pa On Penetration Of The First Water Drop Shall Be
Noted.
No Test, Required Because The Worst Case Situation For Class 2 And Class 3 Is After
Pretreatment
If A Sample Gets Different Classes Of Oassification In The Different Tests For
Marking, The Lowest Class Shall Be Indicated.
No Test Required

Test Reoort

Intertek Testing Sewices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

mrItX?+tr8#^FE+€ FE^Ar t\ 
^Ar 

^i4.*tt/i-x 
ts,at+ +ffiv ffit& 7 + z - E t

Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663
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Test Reooft Number: G2HT90547869
Tests Conducted (As Requested By The Applicant)
1 Resistance To Water PenetraUon (EN 343:2003+A1:2007, 5.1 & BS EN 20811-1992(1996), The Rate Of

Increase Of Water Pressure: (980+50) Palmin)
Pretreatment List:

+EiIcf
Effitrt"I
ffijRl
TESTT.IG
ct{AS L0220

A

Washing
ISO 6330:2012, Washing Machine: Type A, Reagent: Reference detergent 6,
Washino Proedure: 4N. Line Drv. Number Of CVdes: Five.

Abrasion

For Outside Uncoated Shell Material
EN 530:1994, Method 2, And With The Following Specifications:
- Abradant And Glass Cloth Wth Abrasive Grain In Accordance With EN 388;
- Pressure To The Specimen: (9+0.2) kPa;

- Number Of Cycles: 1 000; Remove Debris After 500 Cycles.

For Outside Coated Shell Material
EN ISO I2947-l And -2, With The Following Specifications And Modifications:
- Abradant: Standard Woolen Cloth In Acmrdance With EN I9 L2917-Il
- The Abradant Is Mounted In The Upper Sample Holder; The Specimen To Be

Tested Is Mounted In The Lower(Larger) Sampte Holder;
- Pressure To The Specimen: (9+0.2) kPa;

Number Of CVcles: 25 000; Remove Debris After 10 000 CVcles.

Repeated Flexing

EN ISO 7854:1997, Methoil C, And With The Following Specifications:
- 2 Specimens Are Tested In Longitudinal Direction;
- 2 Specimens In Cross Direction;
- Number Of Cvcles: 9 000

Influence Of Fuel And
oil

Test Agents:
a) Liquid A: Isooctane (2,2,4-Trimethylpentane), Percentage By Volume 100o/o; In

Accordance With ISO 1817.
b) Liquid F: Test Oil: Straight:Chain Paraffin (CrzTo Crs), 80o/o By Volume And 1-

Methylnaphthalene, And 20o/o By Volume In Accordane With ISO 1817,
- Quantity Of Test Agents: (50+5) ml
- TestTemperature: (20t2) C
- Duration Of Exoosure: 60 min

Intertek Testing Seryices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

#, | | X';i+ trE # 
^E 

R*A PRA al t- /'ll A A -"1

r tflta#.# frHa#+ffiwffiw 7 Ez-Effi
Tef : +86 20 82139m1 Fax +86 20 8208 9909 Postcode: 510663
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Number: GZI{190547869

+Er"IEI
Etr4li,
ffirfil
TESTING
CN,AS LO22O

Standard

Size (s) Range
Garment
Construction
Classifi cations Claimed
Background Fabric
Retroreflective Material
Lining
Collar
Ribbing/Cuffs
Binding
Non-Fluorescent Material
Zipper
Vendor
Manufacturer
Country Of Original

EN ISO 2047L:20t3
ISO 13688:2013
S-3XL
Fabric Garment
1PC
Class 2
100o/o Polyester 170T/PVC oating
Silver 5 cm wide, polyester backed
180T polyester taffeta
Same as background fabric
Same as background fabric
N/A
PU leather buttons
#5 vislon zipper, open end
Fuzhou Jinlite Garments Co., Ltd
Fuzhou Jinlite Garments Co., Ltd
China

Date Received/Date Test Started May 27,2015
Date Finallnformation Gonfirmed: Aug. 31, 2015

Test Repoft

Test Result Please Refer To Attached Page(S),

Should you have any query on this repoft, you may contact at::le:tle:i3l,,r_*.:1*,:lc'

Authorized By:
For Intertek Testing Seruices Shenzhen Ltd.
Guangzhou Branch

._&^d u ,..,,;

Huang Ning, Andy
Assistant General Manager

lilr]|ililil]ililililil il ||ililil ]lltil]till] ||iltililtl]ilil|

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i, II^i+tr8#fiEV+H PRArt r-lttl AA E
r'IH-.4## JI ts.trt++ffi#ffir* 7 EZ- E t*,

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663
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Number: GZt{f90547869

Date: Sep 07, 2015

tSEr.J.F[

Ehtrlrt
tsrftl
TESTn'lG
ci.tAS L0220

Test Reooft

Applicant: FUZHOU JINLITE GARMENTS CO LTD
3RD FLOOR GJ-1 E&D GROUP INDUSTRIAL ZONE

QIAN ROAD FUWAN INDUSTRIAL GARDEN
CANGSHAN FUZHOU FUJIAN
CHINA
Attn: IVY ZHUANG

Sample Description:
Foufteen (14) Groups Of Submitted Sample Said To Be:
(A) One (1) Piece Of Florescent Yellow Color 100o/o Polyester 170T With PVC Coating Background/Collar Material
(B) One (1) Piece Of Florescent Orange-Red Color 100o/o Polyester 17Uf With PVC Coating Background/Collar
Material
(C) One (1) Piece Of Florescent Yellow 1B0T Polyester Taffeta Lining Material
(D) One (1) Piece Of Black PU Material
(E) Six (6) Pieces Of Florescent Yellow #5 Vislon Zigper Fabric
(F) Six (6) Pieces Of Florescent Orange-Red #5 Vislon Tipper Fabric
(G) Three (3) Pieces Of Florescent Yellow Polyester Strrng
(H) Three (3) Pieces Of Florescent Orange-Red Polyester String

. (I) Several Of Black Copper Button Material
(J) One (1) Piece Of Sliver 5 Cm Wide And Polyester Backed Retroreflective Band
(K) Six (6) Pieces Of Florescent Yellow Zipper Puller
(L) Six (6) Pieces Of Florescent Orange-Red Zipper Puller
(M) One (1) Piece Of Florescent Orange-Red 1B0T Polyester Taffeta Lining Material
(N) Several Of BlacVGolden Copper Bufton Material.

Authorized By:
For InteftekTesting Seruices Shenzhen Ltd,
Guangzhou Branch

I

Huang Ning, Andy
Assistant General Manager

I lllllllll lllllll llllll lll llill lllll lill lllll lllll llill lllll llll llll pase 1 or 6

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

#ttlx4+ ffiigft Eft+H FR An] t- i'l'l jr\A -'l
r )$4*&frrr'&ail+ffixtffiw 7 +z - E ffi,

Tel: +86 2082139W1 Fax: +86 20 8208 9909 Postcode:510663
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Test Remft
Tests Conducted (As Requested By The Applicant)

Intertek Teeting Services Shenzhen Limited, Guangzhou Banch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

n, rtxi+trEfi 
^EE+a 

FEAaI r i'HAA EJ

r fiaF'#*ft HAN+frVffiW 7 EZ= E &,
Tel: +86 2082139Co1 Fax +86 20 8208 9909 Postcode: 510663
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TESTT{G
clrAs 10220

797L

CS
Test Reoort
Tests Conducted (As Requested By The Applicant)
1 Tensile Strength Of The Outer Shell Material (EN 343:2003+Al:2@7 , 5.3 & ISO 1421:1998 / EN ISO 13934-

1:2013, Speed Of The Moving Jaw: (100110) mm/min)

Specimen Machine Direction Cross Direction Requirement Pass / Fail

I 954 N 1,145 N Min. 450 N Pass

2 965 N 1,051 N Min. 450 N Pass

3 1,044 N 1,125 N Min,450 N Pass

4 1,226 N 1.032 N Min. 450 N Pass

5 1.187 N 1.125 N Min. 450 N Pass

Arithmetic Mean 1.075 N 1.096 N Min.450 N Pass

Tear Resistance Of The Outer Shell Material (EN 343:2003+A1:2007, 5.4 & ISO 4674-L:2O03, method B)

Soecimen Machine Direction Cross Direction Reouirement Pass / Fail

1 58N 61 N Min.25 N Pass

2 58N 58N Min. 25 N Pass

3 58N 62N Min. 25 N Pass

4 56N 64N Min. 25 N Pass

5 57N 63N Min. 25 N Pass

Arithmetic Mean 57N 62N Min, 25 N Pass

This report is made solely on the basis of your instuctions and/or information and materials supplid by you. It is not intended to be a
rmmmmdation for any particular cvuae of action. Intertd( do6 not accept a duty of are or any otlnr repnsibility to any person otlnr than
the Client In r6p&t of this report and only accepts liaUlity to the Oient insofar as is expr*ly onbind in the tenns and conditions goveming
IntertekE ptoision of seruics to you. InterEk maks no watnntis orrqrentatiotE eitha'arprw or implid with rspect to this reportsave
as proidd for in those terms and condibtons. We have aimd to conduct the Reiqtr on a diligent and careful basis and we do not accept any
liability to you for any loss aising out of or in annstion with this repoft, in contactl tott, by stahJte or otherwisq a<cept in the event of our
gross negligence or wilful misconduct

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science Ci$, Getdd Guangzhou.

i rllX,i+tr8fi^EE4€E 
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Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 51 0663
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G$
Number: GZI{19054797L

Date: Sep 07, 2015

+Er"IFI
EhEil
ffiifil
TESTT{G
cN*s 10220

Test Reooft

Applicant: FUZHOU JINLITE GARMENTS CO LTD
3RD FLOOR GJ-1 E&D GROUP INDUSTRIAL ZONE

QIAN ROAD FUWAN INDUSTRIAL GARDEN

CANGSHAN FUZHOU FUJIAN

CHINA
Attn: IVY ZHUANG

Sample Description:
One (1) piece of submitted sample said to be Fluorescent Yellow 100%'polyester background material.
Standard
Vendor
Manufacturer

: EN ISO 2047t:20L3
: FuZhou JinLiTe Garments CO,LTD
: FuZhou JinLiTe Garments CO,LTD

Date Received/Date Test Started Sep. 04, 2015
Date Finallnformation Confirmed: -

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at :-:,:

Authorized By:

For InteftekTesting Seruices Shenzhen Ltd.
Guangzhou Branch

";

Huang Ning, Andy
Assistant General Manager

I llllill lll lllllll llllll lll llill lllll lllll lllll lllll lllll lllll llll llll eaoe 1 or 3

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

r ttltr+ ffiig.& frft+H FRA-'I f rli rla\A
r NAfrtt trExt++ffivffit& 7 zz-E ffi

Tel: +86 20 8213 9@1 Fax +86 20 8208 9909 Postcode: 510663
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To:
Attention :

FUZHOU JINUTE GARMENTS CO LTD
IVY ZHUANG DAIC : Sep 07, 2015

Re : Repoft Revision Notification

Please be informed that all the ontent recorded in the above captioned report will be rcid. This captioned report is
now superseded by a rerrised Labtest Report, Number G2HT90520339(S1) , lssued on Sep 07,20t5 .

Thank you for your attention

Authorized By:
For Intertekieting Services Shenihen Ltd.
Guangzhou Branch

Huang Ning, Andy
Assistant General Manager

Inteilek Teeting Servicec Shen/ten Limited, Guangdrou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

# r'fd1.t.^a
€2-effi

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode:510663



Number:

rFE!tE[
E|F4'1,[.
&jfll
TESTN{G
CI\tAS 1022U

Test Reoort
Tests Conducted (As Requested By The Applicant)

G2HT90520339(51)

irN

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou

i^ ! | | 

^i+ 
ff € +i/. BR 4f € FE A rl l' /'|'| i| A -"1

r')\4.*+!,T',kE1++tfrYrfiw 7 EZ_E ffi,
Tel; +86 2082'139001 Fax +86 20 8208 9909 Postcode: 510663
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GZHT90520339(S1)
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33e(s1)Test Reooft
Tests Conducted (As Requested By The Applicant)

Detection Of Amines Derived From AzocolouranB and Azodye(CONT)
Forbidden Amine

1. 4-Aminodiphenyl
2. Benzidine
3. 4-Chloroo-toluidirre
4. 2-Naphthylainine
5. o-Aminoazotoluene
6. 2-Amino4-nitrotoluene
7. p-Chlorcaniline
8. 2,4-Diaminoanisole
9. 4,4'-Diaminodiphenylmethane
10. 3,3'-Dichloroberzidine
1 1. 3,3'-Dimethorybenzidine
L2. 3,3'-Dimethylbenzidine
13. 3,3'-Dimethyl-4,4'diaminodiphenylmethane
L4. p-Cresidine

15. 4,4'-Methylenebis(2-chloroaniline)
16. 4,4'Qxydianiline
17. 4,4-Thiodianiline
18. o-Toluidine
19. 2,4-Toluylenediamine
20. 2,4,5-Trimethylaniline
21. o-Anisidine
22' 4-Aminoazobenzene

Remark: ND = Not detected
Detection limit = 5 mg/kg

. Limit = 30 mg/k9

CAS No.

92-67-L
92-87-s
95-69-2
91-59-8
97-56-3
99-55-8
10647-8
615-0s-4
L0L-77-9
91-94-1
119-90-4
LLg-93-7
838-88-0
L20-7r-8
101-144
101-804
139€5-1
95-53-4
95-80-7
t37-t7-7
90-04-0
60-09-3

(F) (G) (H) (r) (M)
ND ND ND ND ND

ND ND ND ND ND
ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND
ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND

ND ND ND ND ND
ND ND ND ND ND
ND ND ND ND ND
ND ND ND ND ND
ND ND ND ND ND

ND ND ND ND ND
ND ND ND ND ND

ND ND ND ND ND

Result (rno/kq)

Result
Pass

Number:

Tested @mponents: Please See Component List In The Last Section of This Report

conclusion: 
$andard
Regulation (EC) No.190712006 Annex XII Item 43

and its Amendments No. 552/2009 and L26/20L3
(Formerly Known As Directive 2002l6IlEC)

This report is made solely on the basis of your^ insfructiors aM/or information and matuials supplid by 1ou. It is not intendd to be a
rtommendation for any prticular ause of action. Irteftek do6 rpt ac@pt a duty of care or any otlw rspotuibility to any psson other than

the dient in r6ptt of this rwrt and only accepE liability to the Oient irsofar re is auprasly cvnbind in the terms and cqditiors goveming

Intertekg prow'sion of servirc to you. Intettek maks no wanantis or representatlons either expr* or imph'ed with rspect to this report save

as prcidd for in those terms and conditions. We have aimd to mnduct the Review on a diligent and careful basis and we do not accept any

liabitity to you for any loss aniing out of or in onnrction with this repov in contact, tort by statute or otherwise, exept in the event of our
gross nqligence or wilful misanduct.

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science Ci$, Getdd Guangzhou.

*4 ,| IX;i+trE # Eft +d W*d f )'H1} /*a1

r NaF#^T ts.At+ +ffiYffiv+ 7 E Z - E tfr.
Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663
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Test Reooft
Tests Conducted (As Requested By The Applicant)

9 Detection Of Amines Derived From Azoolouranb and Azodyes

As per test method: To<tile Method (EN 14362-1 :20L2);

Number: G2HT90520339(S1)

Amines content was determined by C:as Chrornatography-tttlass Specfonret'y (GC-MS) and High Performance
Liquid Chromabgjraphy (HPLC)

G$

Result (mg/kg)
(B) (c) (D)
ND ND ND
ND ND ND
ND ND ND

ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND

ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND
ND ND ND

ND ND ND
ND ND ND

tFEI"J.EI

Eh4tJ.
ffirftl
TESTThIG

fl{AS 10220

(E)
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND

Forbidden Amine

1. 4-Aminodiphenyl
2. Benzidine
3. 4-Chloroo-toluidine
4. 2-Naphthylamine
5. o-Aminoazotoluere
6. 2-Amino4-nitrotoluene
7. p-Chlorcaniline
8. 2,4-Diaminoanisole
9. 4,4-Diaminodiphenylmethane
10. 3,3'-Dichlorobemidine
11. 3,3'-Dimethorrybenzidine
L2. 3,3'-Dimethylbenzidine
13. 3,3'-Dimethyl-4,4'diaminodiphenylmethane 838-88-0

CAS NO.

92-67-L
92-87-5
95-69-2
91-59-8
97-56-3
99-55-B
t0647-8
615-05-4
r0L-77-9
9t v+-L
119-90-4
119-93-7

(A)
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND
ND

L4. p-Cresidine
15. 4,4-Methylenebis(2-chloroaniline)
16. 4,4'Qxydianiline
t7. 4,{-Thiodianiline
18. o-Toluidine
19. 2,4-Toluylenediamine
20. 2,4,5-Trimethylaniline
21. b-Anisidine
22' 4-Aminoazobenzene

120-7L-8
101-14-4
101-804
13965-1
95-534
9s-80-7
L37-L7-7
90-04-0
60-09-3

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i,|t^,i+tr€& flE4€FRA-Ari'ilAAA
r )fla##^n' xtr++ +ffiYffiv+ 7 +Z - E ffi,

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Poslcode: 510663
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G$
Test Report Number:
Tests Conducted (As Requested By The Applicant)
7 Tensife Strength Of Coated Fabrics And Laminates (EN ISO 2047L:2013, 5.5.3 & ISO

GZHTsos20339(S1)

t42L:L98, method 1)

If,Er"iql
EhtrlI
&rfrl
TESTF'IG
cF{AS l_0:220

(A) Machine Direction Cross Direction Requirement Pass / Fail

Tensile Force ElonqaUon Tensile Force Elonqation
Specimen 1 397 N 12 o/o 324 N L9 o/o Min, 100 N

rx)
Pass

Specimen 2 378 N 15 o/o 286 N 18 o/o Min. 100 N
(x)

Pass

Specimen 3 365 N 13 o/o 264 N 22 o/o Min. 100 N

rx)
Pass

Specimen 4 370 N L4 o/o 305 N L8 o/o Min. 100 N
(x)

Pass

Specimen 5 404 N 13 o/o 327 N 16 o/o Min. 100 N
(x)

Pass

Mean 383 N t3 o/o 301 N 19 o/o Min. 100 N
(x)

Pass

Remark: x = For Material With An Elongation Of More Than 50o/o This Requirement Is Not Applicable.

Tear Resistance Of Coated Fabrics And Laminates (in ISO 2047t:2013, 5.5.3 & ISo 4674-l:2Q03, method A)

(A) Machine Direction Cross Direction Reouirement Pass / Fail

Mean: 22 N 26 N Min, 20 N(x) Pass

Remark: ,r = For Materials With An Elongation Of More Than 50o/o, This Requirement Is Not Applicable.

Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

i^, t lXi+ffi €*qtfl R*A FRA El f 
^{ 

t}A A
r fiAF.#^+ ts.trt++ffiVffiW 7 EZ - E ffi,

Tel: +86 2082139001 Fax: +86 20 8208 9909 Postcode: 510663
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CS
TestReooft Number: G2HT90520339(S1)
Tests Conducted (As Requested By The Applicant)

6 pH Value (Material Of Protective Clothing) (ISO 13688:2013,4.2 & ISO 3071:2005(fextile) / ISO
4045:2008(Leather))

With Reference To ISO z$45:2008ISO 3071:2005, fi Vah,re Was Determined By pH Meter.

(A)
Result 7.2

(B)
Result 7.2

(c)
Result 6.8

(D)
Result 8.5

(€)
Result 7.7

(F)
Result 7.3

(G)
Result 7.0

(H)
Result 7.1

(J)
Result 6.9

(M)
Result 7.4

+EliEl
Eh4li.
t$;al
TESTn{G
cfitAs L0220

REuirement Pass / Fail
3.5-9.5 Pass

Reouirement
3.5-9.5

Requirement
3.5-9.5

Reouirement
3.5-9.5

Reouirement
3.5-9.5

Requirement
3.5-9.5

REuirement
3.5-9.5

Reouirement
3.5-9.5

Reouirement
3.5-9.5

REuirement
3.5-9.5

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science Cig, Getdd Guangzhou.

Wflilx++ ffiig.#.*EV+H FE 
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Tel: +86 2082139001 Fax: +86 20 8208 9909 Postcode:510663
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TESTING
c$rAs 10220

Test Repoft
Tests Conducted (As Requested By The Applicant)

4 Dimensional Change Due To Cleaning (ISO 13688:2013, 5.3 & ISO 6330:2012)

Wash Condition:
Machine: Type A
Reagent: Reference Detergent 6
Washing Procedure: 4N, Llne Dry
Number Of Cycles: Five

(A)
Length
width

(B)
Length
width

Remark: * =

Pass / Fail

Pass
Pass

Pass / Fail
Pass
Pass

Water Vapour Resistance (EN ISO 2047L:20L3,5.6.2 & EN 31092:t994)

Remark: *

s$
GZHT90520339(S1)

The Dimensional Change Of Woven Material Shall Not Exceed -r 3o/o In Both Length And

width.

Specimen Water Vapour Resistance (R.t)
I 700.26t (m< . Pa)AA/

2 700.887 (m' . Pa)/W
3 70L.468 (m'. Pa)/W

Class (*) 1

Water Vapour Resistance P."t

Unit: (m' . Pa)/ W
Class lu Class 2 Class 3

R-. Above 40 20<rut<40 &t{20

NOTE
1. Classify in accordance with EN 343.
2. a Waming: Class 1 Has A Restricted Wearing l-ime, See EN 343, Annex A.

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

in! t I Xi+ trEfi f fl R4€ FR A A f /'il A A -'l
r ifz+*tt^a' 7nE++ +ffixtffiw 7 E z - E ffi

Tel: +86 20 821 3 9001 Fax +86 20 8208 9909 Postcode: 51 0663
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Test Reooft
tests Conducted (As Requested By The Applicant)

Number: G2HT90520339(S1)

| gJW evr res

Colour Fastness To Laundry (EN ISO 2}aii:20L3, s.g.g & ISO 105-C05:2010, Test Number A2S (Dornestic)XcoNf)

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Background Material
(G)
4.5

4.5
4.5
4.5
4.5
4.5

' 4.5
'4.5

Background Material
(H)
4.5

4.5
4.5
4.5 '
4.5
4.5
4.5
4.5

Background Material
(M)
4.5

Reouirement Pass / Fail

Min. 4 Pass

Min. 4 Pass

REuirement Pass / Fail

Min. 4 Pass

Min. 4 Pass

Reouirement Pass / Fail

Min. 4 Pass

Min. 4 Pass

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

4.5
4.5
4,5
4.5
4.5
4.5
4.5

Intertek Testing Services Shenzhen Umited, Guangzar-ou Branch
Block E, No.7-2, baipin Road, Guangzhou Science City, Getdd Guangzhou'

i,|IX'i+tr8fi^EE+AFE 
^Af 

)'\h^A
r )Il14lsi#^ft ts;trt++ffiWffiw 7 EZ - E ffi'

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663
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Test Reooft
Tests Conducted (As Requested By The Applicant)

Number: G2HT90520339(S1)

3 C,olour Fastness To Laundry (EN ISO 2047I:20L3, 5.3.3 & ISO 105-C06:2010, Test Number A2S (DomesUc))

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyster
-Acrylic
-Wool

Cglour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool t

+Eric[
EhEil.
ffifl
TESTING
ct.tAs 10220

Background Material

Background Material

Background Material
(c)
4.5

4.5
4.5
4.5
4.5
4.5
4.5
4.5

Reouirement Pass / Fail

Min.4 Pass

Min.4 Pass

REuirement Pass / Fail

Min. 4 Pass

Min.4 Pass

Reouirement Pass / Fail

Min. 4 Pass

Min. 4 Pass

(A)
4.5

4.5
4.5
4.5
4.5
4.5
4.5
4.5

(B)
4.5

4.5 ,

4.5
4.5
4.5
4.5
4.5
4.5

Intertek Teeting Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

wrrt^i+tr€t&^ER4€ FRaa r tilrlaEj
r Nla#&*ft ts,EH +ffiVffiffi 7 E 2 - e ffi,

Tel: +86 20 8213 9001 Fax +86 20 8208 9909 Postcode: 510663
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#s
Test Reoort
Tests ConducGd (As Requested By The Applicant)

Number: G2HT90520339(S1)

Colour Fastness To Perspiration (EN ISO 2047I:2013, 5.3.2 & BS EN ISO 105 E0a:2013)(CONf)

(H)

Requirement Pass / Fail

Min. Grade 4 Pass

Min. Grade 4 Pass

IFElAE[
Ehtrr.,'t
ffijfil
TESTNIG
c$,lAs L0r220

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4,5

Pass / Fail

Pass

Pass

(M)

Intertek Testing Seryices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

Wtl&r+ ffiE.#.*nft +H WA a f r\ jl 
^ 

a
r,It|A#+tr 1t'Atrt++ffiYffi8+ 7 EZ_E ffi.

Tel: +86 20 8213 9OO1 Fax +86 20 8208 9909 Postcode: 51 0663
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Test Repoft
Tests Conducted (As Requested By The Applicant)

Colour Fastness To Perspiration (EN I5O 2047L:20L3,5.3.2 & BS EN ISO 105 E04:2013)(CONT)

(B)

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Colour Change

Colour Staining
-Acetate .

-Cotton
-NYlon t

-Polyester
-Acrylic
-Wool

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Acid

Grade 4.5

Grade 4.5
Grade 4,5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4,5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Pass / Fail

Pass

Pass

(c)

(c)

G$
Number: G2HT90520339(S1)

Reouirement Pass / Fail

Min. Grade 4 Pass

Min, Grade 4 Pass

Reouirement Pass / Fail

Min. Grade 4 Pass

Min. Grade 4 Pass

rFEr"IEI
Etffitrut
&;ql
TESTn'lG
CNAS LO22|3

Intertek TesUng Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.

#trlX;i+trEli/l;Eft +HFRAalf i'llA2\-'l
r i$^fr#*fr ts.Et++ffivffiw 7 Ez- E t*

Tel: +86 2082139001 Fax +86 20 8208 9909 Postcode:510663
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GZHT9os20339(S1)

Reouirement
Min. Grade 4

Reouirement
Min. Grade 4

Reouirement
Min. Grade 4

Requirement
Min. Grade 4

Requirement
Min. Grade 4

Requirement
Min. Grade 4

105 E04:2013)

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass / Fail
Pass

Pass i Fail
Pass

Pass / Fail

Pass

Pass

Test Reoort
Tests Conducted (As Requested By The Applicant)
1 Colour Fastness to Rubbing (EN ISO 20471:20L3, 5.3.1 & ISO 105 X12:2002, dry test only)

Dry

Dry

Dry

Dry

Dry

(A)
Grade 4.5

(B)
Grade 4.5

(c)
Grade 4.5

(G)
Grade 4.5

(H)
Grade 4.5

(M)
Gra{e 4.5Dry

2 Colour Fastness To Perspiration (EN ISO 2M7L:2013, 5.3.2 & BS EN ISO

(A)

Colour Change

Colour Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool

Acid

Grade 4.5

Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Alkaline

Grade 4.5

Grade 4,5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5
Grade 4.5

Intertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No 7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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#$
Number: GZHT90520339(S1)

tFEr"J.EI

Etrtrd.
b;N
TESTNIG
Cf,;lAS L0220

Size (s) Range
Garment
Construction
Classifications Claimed
Background Fabric
Retrorefl ective Materia I

Lining
Collar
Ribbing/Cuffs
Binding
Non-Fluorescent Material
Tipper
Vendor
Manufacturer
Country Of Original
Date Received/Date Test Started May 27, 2015
Date Finallnformation @nfirmed: Auq. 31, 2015

S-3XL
Fabric Garment
1PC
Class 2
100o/o Polyester 170T|PVC oating
Silver 5 cm wide, polyester backed
1B0T polyester taffeta
Same as background fabric
Same as background fabric
N/A
PU leather buttons
#5 vislon zippr, open end
Fuzhou Jinlite Garments Co., Ltd
Fuzhou Jinlite Garments Co., Ltd
China

Test Reoort

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at

Authorized By:
For InteftekTesting Services Shenzhen Ltd.
Guangzhou Branch

Huang Ning, Andy
Assistant General Manager
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Intertek Testing Seruices Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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Test Reooft

Applicant: FUZHOU JINLITE GARMENTS CO LTD
3RD FLOOR G]-1 E&D GROUP INDUSTRIAL ZONE

QIAN ROAD FUWAN INDUSTRIAL GARDEN
CANGSHAN FUZHOU FUJIAN
CHINA
Attn: IVY ZHUANG

Number: G2HT90520339(S1)

Date: Sep 07, 2015
THIS IS TO SIJPERSEDE REPORT
NO. GZHT9O52O339 DATED JUN
L2,2015

Sample Description:
Fourteen (14) groups of submitted sample said to be:
(A) One (1) piece of Florescent Yellow color 100o/o polyester 170T with PVC coating background l lllar material
(B) One (1) piece of Florescent Orange-Red color 100o/o polyester 17fi with PVC coating background/collar
material
(C) One (1) piece of Florecent Yellow 180T polyester taffeta lining material
(D) One (1) piece of Black PU material
(E) Six (6) pieces of Florescent Yellow #5 vislon zipper fabric

. (F) Six (6) pieces of Florescent Orange-Red #5 vislon zipper fabric
(G) Three (3) pieces of Florescent Yellow polyester strrng
(H) Three (3) pieces of Florescent Orange-Red polyester string
(I) Several of black Copper button material
(J) One (1) piece of Sliver 5 cm wide and polyester backed Retroreflective band
(K) Six (6) pieces of Florescent Yellow zipper puller ,

(L) Six (6) pieces of Florescent Orange-Red zipper puller
(M) One (1) piece of Florescent Orange-Red 180T polyester taffeta lining material
(N) Several of BlaclVGolden Copper button material.
Standard : EN ISO 2047L:20I3

ISO 13688:2013

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

*tt
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I

Huang Ning, Andy
Assistant General Manager
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lntertek Testing Services Shenzhen Limited, Guangzhou Branch
Block E, No.7-2, Caipin Road, Guangzhou Science City, Getdd Guangzhou.
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FUZHOU JINLITE GARMENTS CO., LTD

4th Floor, Building 07, NO.76 Xiaohou Shan, Yuanfeng Road, Gaoxin lndustrial Park,

Nanyu Town, Fuzhou, Fujian, China

EC.DECLARATION OF CONFORMITY

The manufacturer or his authorized representative established in Community'

E.U..ZHp-u...J.l.N.tll.-E..$AR.M.EN.-r..S...4.4,....1f.0...........+.ll..r.t.o..eL..Building..QZ,

N.9..JS..Xiap.h.eu...$h.q.n,..Y.u.anf.ens..R.q.ad,.9..ap.xi.n.Lnd.u.slriaj..Pa.r.K...N.any.u...T.qwn,,

Euzh.q.u,. E ujlan,9hina

Declares that new PPE described hereafter:

M.ed.et.Ns, ;...P. R09.. .. ...Hi. V. is. p.a r.K.a. .. .........

In conformity with provisions of Council Directive 89/686/EEC and, where such

is the case, With the national standard transposing harmonized standard No

.....EN.J.S..4.?9.A.71.2413./..F.1{..9-4.-3..?.0.93./.41 .2.0.9.L.1......, (for the PPE referred to

in ArticleS(2)

this declaration of conformity is issued under the sole responsibility of the
manufacturer

is identical to the PPE which is subject of EC certificate No......LE*0.E1.0..Q30..40.3..5

issued by:

ITS Testing Services (UK) Limited
Centre Court, Meridian Business Park,
Leicester, LE19 1WD,
United Kingdom
TEL: +44(0)116 263 0330

I

Done at ..!LS..T.esting.S..er.v.j.c.e.$.(UK)...1.im.$ed....on .........?g:1.0.,Q.9.*.1.5............


